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Structure WPC : Water proof rigid core flooring
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ﬂ Advantages WPC : Water proof rigid core flooring

Water Resistant High Definition Anti Scratch
V¥ Water damaged WV Pet-G transparent printing | ¥ Most enhanced technology
wood & laminated flooring technology gives real HD of surface treatment offers
design while normal LVT high abrasion resistance

uses PVC film printing

4H Scratch

Hanwha WPC

No Scratch



ﬂ Specification

WPC : Water proof rigid core flooring

Item
Element Spec Test Method
Residential Commercial

Total Thickness(mm) 7.0 8.5

+ 0.005" (0.13mm) ASTM F 386
Wear Layer(mm) 0.5 0.7
Core Density 1.1+ 0.1 0.92 1.2 Market Standard
Size(Width, mm) 178.03 178.03

+ 0.016"(0.41mm) ASTM F 2421
Size(Length, mm) 1,220.05 1,220.05
Static Load Limit 0.005"(0.13mm) 0.01 0.01 ASTM F 970
Residual Indentation Average =8% y 2.4% ASTM F 1914

N/A

Large Ball Test (1,400mm) No Change Pass NALFA 3.5
Abrasion Resistance 25,000 Cycle Pass Pass ASTM D 4060
Resistance to Heat Average AE=8.0 Pass Pass ASTM F 1514
Resistance to Light Average AE=8.0 Pass Pass ASTM F 1515
Colorfastness to Light Grade 4.5 Pass Pass AATCC 16.3
Antimicrobial Activity >99.9% > 99.9% > 99.9% ASTM E 2180
Slip Resistance > R9 R10 R10 DIN 51130
Resistance to Chemicals = Slight change Pass Pass ASTM F 925
Phthalate & Heavy Metals No Detective No Detective No Detective SGS
STC(Sound Transmission Class) > 50 253 253 ASTM E413-10
[IC(Impact Insulation Class) 250 252 260 ASTM E492-09




Test Report : Anti Microbial and fungus test
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TEST REPORT

APPLICANT : HANWHA L&C CORPORATION REPORT NO. + D270-15-01869
SAMPLE RECEIVED DATE : Z015-11-11
REPORT ISSUED DATE » 2015-12-02
PAGE : 10F3

DESCRIPTION : OME(1} PIECE OF SUBMITTED CUTTING SAID TO BE FLOOR COVERING.

ITEM + HYBRID LVT (1.2 %)

0L ACTIMITY OF INCORPORATED ANTIMICROBIAL AGENT IN POLYMERIC OR HYDROPHOBIC MATERIALS
(ASTME2180-07 ) - cellsfml, PERCENT REDUCTION OF BACTERIA %

BLANK [ #1
“0"h CONTROL 295100 29%10°
BACTERIAT | AFTER 24h 54N 100 PR o [
PERCENT REDUCTION OF BACTERIA - %9
“0"h CONTROL 425108 42X 108
BACTERIA2 | AFTER24h 16X 10' e L e
PERCENT REDUCTION OF BACTERIA . 999

NOTE) SAMPLE SURFACE AREA : (3 X 3} em
INOCULUM VOLUME :05mlL
MEUTRALIZING BROTH :0.2 % POLYSORBATE 80
TEST BACTERIA : BACTERIA 1 - Staphylococous aureus ATCC 5538
BACTERIA 2 - Klebsiella pneumoniae ATCC 4352
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Test Report : Heavy Metal free
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Test Report : Phthalate free and Low VOC
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Certification : Floorscore WPC : Water proof rigid core flooring

SCS Global Services does hereby certify that an independent assessment has been conducted on behalf of:

Hanwha L&C Incorporated Business

#1, Janggyo-Dong, Jung-Gu, Seoul, Korea, Republic Of

Vilag
W ,

For the following product(s): . ’,
WPC Hybrid Flooring: ﬂOOI" E
Hanwha Hybrid Floor 5.0mm - 8.0mm SQO I’ex
This product meets all of the necessary qualifications to be certified for the following claim: "'n sus®’
FloorScore® B services

Indoor Air Quality Certified to SCS-EC10.3-2014 v3.0
Conforms to the CDPH/EHLB Standard Method v1.1-2010 (effective January 1. 2012) for the school classroom and private office
parameters when modeled as Flooring.

Measured Concentration of Total Volatile Organic Compounds (TVOC): Less than/equal to 0.5 mg/m’ (in compliance with
CDPH/EHLB Standard Method v1.1-2010)

Registration # SCS-FS-03894 ANS| ACCREDITED PROGRAM
Valid from: February 29, 2016 to February 28, 2017 #0821

SCS Global Services is currently the only cerfification body approved by the Resilient Floor Covering Insfitute (RFCI) to provide FloorScore® product
ceriification; certified products are only listed on the SCS Green Products Guide, hitp:/fwww.scsglobalservices.com/certified-green-products-guide.

%M fﬂ« M\
Robert J. Hrubes, Ph.D., Executive Vice President
g O 0 SCS5 Global Services

SERVICES 2000 Powell Street, Ste. 600, Emeryville, CA 94608 USA




m Loading Details

WPC : Water proof rigid core flooring

Item Residential Commercial
Total Thickness(mm) 7.0 8.5
Wear Layer(mm) 0.5 0.7
Size(Width, mm) 178
Size(Length, mm) 1,220
PCS/BOX 10 10
M2/BOX 2.17 2.17
SQF/BOX 23.37 23.37
BOX/PALETTE 50 50
PALETTE/20’ DC 20 14
BOX/20’ DC 1,000 700
M2/20’ DC 2,176 1,520
SQF/20’ DC 23,375 16,362




References WPC : Water proof rigid core flooring




